
 

CHAIN UP RACK 
100908 

 



HARDWARE PACK 

Washer12 - 2PCS

M8*20 - 2PCS M12*20 - 2PCS

Washer 10 - 12PCSWasher 8 - 6PCS

M10*20 - 4PCS

NUT M10 - 6PCS

M10*65 - 4PCS

M8*70 - 4PCS

M10*85 - 2PCS
 

 

 



 

 

 

 

Maximum load 120KG 

 

 



EXPLODED DRAWING 

20

11

11

5 8
8

7

9

11

12

12

13

14

17

21

21

16

22

23

24

24

22

22

24

17

5

6

4

32

1

9

10

19

18 21

15

 

 



PARTS LIST 

NUMBER DESCRIPTION QUANTITY 

1 MAIN BASE 1 

2 LEFT SUPPORT 1 

3 RIGHT SUPPORT 1 

4 UP SUPPORT 1 

5 HANDLE BAR 2 

6 BACKREST SUPPORT 1 

7 BACK REST 1 

8 ARM REST 2 

9 END CAP 2 

10 FAST PIN 1

11 HANDLE CAP 4 

12 RECTANGULAR END CAP 2

13 SQUARE END CAP 1 

14 SQUARE BUSHING 2 

15 BOLT M8*20 2 

16 BOLT M8*70 4 

17 BOLT M10*20 4 

18 BOLT M10*85 2 

19 BOLT M12*20 2 

20 SQUARE NECK BOLT M10*65 4 

21 WASHER 8 6 

22 WASHER 10 12 

23 WASHER 12 2

24 NUT M10 6 

 

 

 

 

 

 

 

 

 

 

 

 



ASSEMBLY 

1

2

3

20

24

22

22

24

20

 

#20-M10*65 - 4PCS

#22-Washer 10 - 4PCS #24-Nut M10 - 4PCS

1



2

18
22

24

22

3

24

22

17

4

6

17

18

10

 

#17-M10*20 - 4PCS #22-Washer 10 - 8PCS

#18-M10*85 - 2PCS #24-Nut M10 - 2PCS

2



5 8
8

7

21

21

16

23

4

19

21

15

5

6

 

#15-M8*20 - 2PCS

#21-Washer 8 - 6PCS#16-M8*70 - 4PCS

#19-M12*20 - 2PCS #23-Washer 12 - 2PCS

 

3


